
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Whakatāne Water Supply 
Water Safety Plan 

WHAKATĀNE DISTRICT COUNCIL 

 

Version 6.04 | July 2019 
 
 

 



 

PAGE | I 

 

 

 

This document was developed by Wai Comply Ltd on behalf of Whakatāne District Council with input acknowledged in 
the following table: 

Document Contributors 

Tomasz Krawczyk Manager Three Waters 

Michael Van Tilburg Team Leader Three Waters Asset Management & Planning 

Neal Yeates Team Leader Water Treatment Plant 

Diana Kim Asset Engineer – Three Waters Asset Management & Planning 

Leilani Salanguit Project Engineer – Capital Projects 

Thomas King-Hazel Senior Service Person – Three Waters Operations 
[...]
recommendations, which caused the WSP to be determined as “Not Approved”. 

Since receiving the WSP Adequacy Assessment Report, WDC have reviewed the WSP with specific focus on clearing all 
Non-conformances. The table below summarises the Non-conformances identified by the DWA and a brief description 
of the actions taken by WDC to rectify it. 

NC 
Number 

NC Description Adjustment to resolve NCs 

1 The WSP doesn’t include sufficient information to meet the 
requirements of a catchment risk assessment. WDC to provide 
sufficient evidence of a catchment risk assessment and document 
this in the WSP. 

New CRA developed and used to 
understand the ‘Unmitigated Risks’ 
for the water supply. Refer to 
document ‘Whakatāne River – 
Catchment Risk Assessment, June 
2019. 

2 Possible minor errors in the risk tables relating to analysis of public 
health risks . WDC to review and correct or advise the DWA. 

 Risk table 2.1. Preventative measures don't appear to 
change the likelihood therefore the remaining risk 
likelihood is not expected to change. Consider any 
catchment management activities that occur and list as 
preventative measures. 

 Risk tables 3.1, 3.3, 12.4, 13.9 and 14.2. Possible errors 
between the unmitigated and remaining risks calculations. 
Likelihood and/or consequence hasn't been changed 
based on listed preventative measures. 

All ‘Unmitigated’ and ‘Residual’ 
Risks in ALL tables reviewed and 
updated where required. ‘Residual’ 
Risks have been reconsidered in 
line with differing types of 
preventative measures. 
 
Risk table items 1.1, 1.2, 1.3, 1.4 
and 1.9 have been reviewed and 
updated upon completion of CRA.  

3 Possible errors in the information related to the management of 
public health risks listed above. WDC to review and correct or 
advise the DWA. 

 Risk table 6.6.Preventative measure states 1-1.5 days 
stock held at plant. This appears to be incorrect. 

 Risk table 10.3. Preventative measure states fluoride level 
analysed continually on-line. Page 7 implies no online 
analyser and the improvement schedule also proposes an 
online analyser. 

Risk 6.6 table modified to reflect 
stock held on site  
Continuous monitoring of Fluoride 
reference removed from Risk Table 
10.3. 
 
 

4 Insufficient information related to the management of public 
health risks listed above. WDC to review and correct or advise the 
DWA. 

 Risk table 14.3. The WSP contains insufficient detail on the 
preventative measures relating to the verification of set 
points, alarms and auto-shutdowns. 

 Related to this, other WDC WSPs contain a WDC-wide 
improvement item: site assessment to determine that all 
practical measures are in place via Electrical, Mechanical 
and Physical to avoid overdosing. 

Additional detail added to 14.3 
which includes general statement 
around continuous monitoring, 
triggering of alarms, and automatic 
plant shut down limits (critical 
limits) 
 
Added Improvement “OP-IMP 11” 



Whakatāne Water Supply - Water Safety Plan (Version 6.04) 
 

PAGE | 5 

NC 
Number 

NC Description Adjustment to resolve NCs 

5 Risk table 13.7. Listed preventative measures are worded like 
planned improvements. WDC to review and correct or advise the 
DWA. 

 Other WDC WSPs contain WDC-wide improvement items 
that are not included in this plan: assessment of pesticide 
results, third party damage policy, systematic workflow 
procedure, supply specific flushing plan, Hydraulic 
modelling/ pressure management. 

Corrected wording as requested. 
 
Added Improvements “OP-IMP 26 
to 30” for WDC generic actions 

6 Improvement item OP-IMP 18: Improvement timing listed as 
quarterly. It is not clear when this started or when it is planned to 
occur. WDC to review and include a date. If an improvement item 
is a regular activity that has begun consider moving to the risk 
tables appropriate preventative measure section with adequate 
details. 

 An improvement schedule is included and appears to be 
aimed at addressing preventative measures, monitoring or 
corrective actions that require improvement. Many 
improvement schedule items cover multiple council-
owned water supplies. The scope and detail of the 
improvement item is considered largely adequate. 

Changed intended completion date 
from Quarterly to “August 2019” 

New Improvement schedule has a number of operational projects 
planned to be completed by June 2019. 

Changed intended completion 
dates to reflect proposed 
resourcing 

2 Consultation  

In September 2018, Josh Takao from Wai Comply Ltd held a workshop at the Whakatāne District Council office where all 
items pertaining to the development of this WSP were reviewed. This included discussions on critical points, barriers to 
contamination, risks to the supply operation and performance of the plant and future upgrades. The workshop involved 
staff from both WDC management and operation with the information provided specifically used to compile the risk 
tables. 

Following the workshop, telephone discussions and email contact has been used to provide information necessary for 
the preparation of this WSP. The WSP has also been reviewed by David Bewley, Michael Van Tilburg and Neal Yeates of 
WDC prior to submission to the DWA.  



Whakatāne Water Supply - Water Safety Plan (Version 6.04) 
 

PAGE | 6 

3 Supply Details 
Table 1. Summary of Whakatāne Water Supply details  

Supply Details 

Supply Name Whakatāne 

WINZ Community Code WHA005 

Supply Owner Whakatāne District Council 

Chief Executive Steph O’Sullivan 

General Manager Planning and Infrastructure David Bewley  

Manager Three Waters Tomasz Krawczyk 

Team Leader Three Waters Asset Management and 
Planning 

Michael Van Tilburg 

Manager Capital Projects Jim Finlay 

Population Served by Supply 21,020 (Drinking Water Register 2019)  

Source Details 

Source Name Whakatāne River 

Source WINZ Code S00217 

Type of Source River 

Consent Expires 2026 

Maximum Consented water take: 20,000 m3/day 

Grid Reference of Source (NZTM) Easting: 1950194 Northing: 5788532 

Treatment Details 

Plant Location Whakatāne 

Plant WINZ Code TP00323 

Treatment Processes 
Coagulation & Flocculation, Clarification, Sand filtration, Gas 
Chlorination, Fluoridation, UV disinfection, pH 

Average Daily Volume 5,000 m3 (Winter) and 8,000 m3 (Summer) 

Peak Daily Volume 12,000 m3 

Distribution Details (A) 

Distribution Zone Name Whakatāne 

Distribution Zone WINZ Code WHA005WH 

Distribution Zone Population 15,020 (Drinking Water Register 2019) 

Distribution Details (B) 

Distribution Zone Name Ohope 

Distribution Zone WINZ Code WHA005OH 

Distribution Zone Population 6,000 (Drinking Water Register 2019) 

 



Whakatāne Water Supply - Water Safety Plan (Version 6.04) 
 

PAGE | 7 

4 Whakatāne Water Supply Description 
The Whakatāne Water Supply is described as a “Large” water supply in the Health Act with a registered population of 
21,020 people.  

The scheme sources its water from the Whakatāne River and is of a quality that can drastically change. This changeability 
of source water reflects the size and complexity of the catchment. 

The Whakatāne Water Treatment Plant (WTP) is located on Te Tahi Street and uses a complex arrangement of 
coagulation/sedimentation/rapid sand filtration, chlorination, pH adjustment and UV disinfection to treat the water. 
Fluoride is also dosed in this water supply as well as Powdered Activated Carbon at times when it is required. This WTP 
has been continually upgraded demonstrating Council’s ongoing commitment to drinking water quality improvement. 

There are two zones in in this water supply, with fluoride the only chemical determinand required to be monitored. 

As of June 2019, there are three operators and one team leader who operate the WTP. A number of WDC staff also 
support the operations team. 

4.1 HISTORY OF NETWORK 

The Whakatāne water supply was established by the Whakatāne Borough Council prior to 1971. The original treatment 
plant was a Patterson Candy plant constructed by Mahy Construction. Water was supplied to the Whakatāne community 
from this treatment plant which consisted of silt traps, a flash mixer, four clarifiers, and three gravity sand filters. 

Since the initial build, the following improvements have been made: 

 1978 – Three additional sand filters and chemical storage added  
 1984/85 – Trunk main to the Ōhope distribution zone 
 2002 – Manual filter to waste facilities from each of the sand filters 
 2004 – Intake pipe replaced and a T-screen installed 
 2008 – Floating intake added at the current intake position  
 2010 – Temporary upstream intake installed 
 2011 – Ultraviolet light reactors were installed 
 2013 – Filters upgraded and automated 
 2014 – Electrical and Scada upgrade 
 2016 – Renewal of chemical tanks and inlet ports 
 2016 – Install roof structure over clarifiers 2 & 3 plus over filters 1, 3 and 5  
 2017 – intake pipe ‘Nessie’ constructed 
 2019 – Renewal of trunk main from Ōtarawairere Road Reservoir to Ōhope Mahy reserve with new separate 

inlet pipework at Ōtarawairere Road Reservoir 

  



Whakatāne Water Supply - Water Safety Plan (Version 6.04) 
 

PAGE | 8 

4.2 CATCHMENT CHARACTERISTICS AND ABSTRACTION 

The Whakatāne WTP sources water from the Whakatāne River, where it is abstracted under a resource consent that 
allows abstraction of up to 20,000m3/day. Peak summer production is approximately 12,000 m3/day and winter 
production averages 5,000 m3/day. 

The plant flow rate is determined from previous use, balanced with the operational requirement to keep the reservoirs 
at 80% full. 

The source water catchment for the supply is effectively the entire catchment of the Whakatāne River and its connecting 
tributaries. The catchment includes a number of land uses including agricultural, industrial/commercial, residential and 
conservation estate (Te Uruwera). The catchment has a number of discharges upstream of the abstraction point, with 
the most significant of these being the Tāneatua Oxidation Pond discharge. 

In June 2018, a log credit requirement of “Three (3.0)” was confirmed by the DWA as being appropriate for the Whakatāne 
River source. This decision was supported by the Whakatāne River crypto monitoring summary spreadsheet, MicroAqua 
Tech sample results, field sample sheets and sampling schedule extract. 

Turbidity levels in the source water vary significantly depending on conditions in the catchment. Salinity can also be an 
issue especially during periods where king tides are experienced, however the new intake upstream of the plant mostly 
mitigates this. Cyanobacteria has also been identified in the catchment and a recently developed Cyanotoxin and 
Cyanobacteria Management Protocol will be activated should this issue arise. Both salinity and cyanotoxin related issues 
mostly affect the Whakatāne River during summer when river flow rates are at their lowest. 

4.3 TREATMENT 

Treatment processes include coagulation, pH correction, flocculation, sedimentation, filtration, disinfection, and 
fluoridation. In addition, pH is adjusted prior to sedimentation and post filtration with the addition of hydrated lime. 
Powdered activated carbon (PAC) is dosed for taste, odour and cyanotoxin removal prior to sedimentation, and is 
controlled by plant flow rate. 

Chlorine residual is maintained with the addition of chlorine gas. The chlorine controller receives a feedback signal from 
an inline meter, and the controller adjusts the chlorine pump dose rate according to the difference in process variable 
vs. controller set point, and plant flow rate. If measured results drop below set point, dose rate is increased, and vice 
versa. For the inline chlorine dosing, manual checks are carried out on a daily basis. 

pH is controlled with the addition of hydrated lime slurry. pH is measured before and after the lime addition tank, and 
speed of lime addition is controlled by the two measurements (by PLC), and by plant flow rate. Manual checks for pH 
controllers are carried out tri-weekly, results are checked against calibrated lab meters, and any necessary adjustments 
are made. High or low set point alarms are raised at the control system. 

Turbidity is measured in stream for raw water, settled water, individual and combined filter, final treated water and post 
reservoir. If the individual filter turbidity meter reads over the high set point, the filter automatically shuts down and 
cannot be started again until the high turbidity has been resolved. Alarms are raised at the control system. 

After filtration, chlorine and fluoride are added, just prior to the chlorine contact tank, which is situated under the floor 
of the treatment plant (providing retention time of 30 minutes up to 260m3/h plant flowrate – additional retention is 
provided in the three reservoirs). Water is then passed through UV system. 

Fluoride is preventatively managed by the use of a day tank with diluted chemicals in lieu of an inline analyser. This will 
not allow the fluoride to be slightly overdosed for more than one day at the most and the reservoirs will allow further 
dilution. 



Whakatāne Water Supply - Water Safety Plan (Version 6.04) 
 

PAGE | 9 

4.4 RETICULATION & STORAGE 

Treated water is pumped to three reservoirs with a combined capacity of 7,900 m3 and is then gravity fed to the lower 
areas of the scheme. To service the higher areas, water is pumped to nine reservoirs with a combined capacity of 2,548m3. 
The reservoirs include storage of 115m3 on Melville Rd, 450m3 in two reservoirs located at Kohi Point Lookout Rd, and 
2,270m3 at a reservoir on Ōtarawairere Road. All reservoir levels are telemetered to the Te Tahi Road control room. 

Reticulation maintenance is managed in house by Council staff who are appropriately skilled and trained in working on 
water supply systems. Hygiene protocols need to be developed reflecting industry best practice for staff as there is some 
work conducted on wastewater and stormwater assets also.  

 

Figure 1. Location of the Whakatāne WTP, reservoir and reticulation system. 

4.5 MONITORING 

There is a large amount of continuous monitoring conducted at the Whakatāne WTP largely due to the number of 
treatment processes that are in place. Many of the critical parameters have been covered in the ‘Water Supplies CCPs & 
Process Control Summaries’ document and includes monitoring for turbidity (raw, settled, filtered and treated), pH, 
conductivity, UV transmittance, and FAC. 

It is possible to conduct continuous FAC monitoring in the distribution zone due to WDC recently purchasing portable 
devices capable of this, but the information being collected is still being assessed for accuracy. 

Manual sampling at the WTP and distribution zones also occurs and includes monitoring for E. coli/Total Coliforms*, pH, 
turbidity, FAC and chemicals (Fluoride). The latest program for this can be found in the WDC Sampling Scheduler which 
is produced on a quarterly basis. 

Alarms systems are also present with operators responding to these depending on criticality (High, High/High, Low or 
Low/Low). 



Whakatāne Water Supply - Water Safety Plan (Version 6.04) 
 

PAGE | 10 

Water quality information for source (characteristics and variability), treated and reticulated water, both recent and 
historic, add to the understanding of treatability, water quality hazards and the events that have triggered the presence 
of these in the past. The information described above aids WDC in achieving this, and further allows it to review 
information relating to hazardous events and overall risk assessment on a frequent basis. 

*For the purposes of this WSP any further reference to E. coli forthwith includes total coliform testing by default as per 
DWSNZ (revised 2018) requirements which take effect from the 1st March 2019.  

4.6 KEY COUNCIL DOCUMENTS 

There are a number of key documents that support the implementation of this WSP and they have been listed in the 
table below. It should be noted that the documents are currently in different states of review with some requiring review 
and/or update during the term of this WSP. 

Document Type Document Name Status 

Council 
Planning Docs, 

Bylaws and 
Policies 

WDC Long Term Plan 2018-2028 Final 
WDC Annual Plan Completed Annually 
Asset Management Plan – Part B: Water Supply Final 
WDC Engineering Code of Practice: Chapter 6 (Issue 8 – April 2008) Final 
Combined Waters Bylaw (September 2017) Final 
Connection/Disconnection Policy To be developed 
Backflow prevention Policy To be developed 

Response 

WDC Water Supplies CCPs and Process Control Summaries v1 Draft 
Incident Response Plan – Three Waters Assets (Water, Wastewater and 
Stormwater) last updated 2018. 

Due for review 

Cyanotoxin and Cyanobacteria Management Protocol Final 

Operational 

Water Treatment Plant Procedures 2012 Due for review 
WDC Sampling Scheduler (developed quarterly) Final 
Trojan UV O&M Manual Final 
Log credit – crypto or CRA report/determination even by a DWA Final 

Reports 

3 Waters Strategy – Water Supply 2017 (AECOM) Final 
Whakatane & Plains Water Supply Strategy 2014 Final 
WDC Whakatane Reservoirs – Condition and Seismic Assessment Report 
2010 (OPUS) 

Final 

Whakatane & Ohope Water Supply Alternative Source (2011) Final 
Whakatāne River Sanitary Survey 2007 (OPUS) Final 

 



Whakatāne Water Supply - Water Safety Plan (Version 6.04) 
 

PAGE | 11 

5 Photos of the Whakatāne Water Supply 

 
 

Figure 2. Inlet Structure Figure 3. Coagulant addition and rapid mixing 

 

 

Figure 4. Polymer addition and slow mixing Figure 5. Carbon addition 

  
Figure 6. Clarifiers Figure 7. Filters 



Whakatāne Water Supply - Water Safety Plan (Version 6.04) 
 

PAGE | 12 

  
Figure 8. Dose pumps Figure 9. Bulk chemical storage 

 
 

Figure 10. Polymer makeup tanks Figure 11. UV Reactors and High Lift Pumps 

  
Figure 12. Raw Water Monitoring Figure 13. Dosed Raw Water Monitoring 



Whakatāne Water Supply - Water Safety Plan (Version 6.04) 
 

PAGE | 13 

 

 

Figure 14. Filter Monitoring Figure 15. UV Monitoring 

  
Figure 16. Final Water Monitoring Figure 17. Treated Water Reservoir 1 

  
Figure 18. Treated Water Reservoir 2 Figure 19. Bridger Glade Pump Station 

  



Whakatāne Water Supply - Water Safety Plan (Version 6.04) 
 

PAGE | 14 

6 Flow Chart Schematic of the Water Supply 
 

 

 

 

 

 

 

 

 

 

Figure 20: Critical Control Points and Control Parameters for the Whakatāne Water Supply 

  

Critical Control Parameters 

 

Source/Intake Treatment Storage Distribution 

Chlorination/ 
pH adjustment Filtration 

Clarification/ 
Sedimentation 

River Intake UV 
Disinfection 

Treated Water 
Storage 

Reticulation 
Zones 

 

  
     

    
 

 

 

Raw water 
turbidity, pH 

and 
conductivity 

Settled water 
turbidity 

Filter water 
turbidity 

Final turbidity, 
pH and FAC 

(FACE) 

UV Flow 
UV Intensity 

UV 
Transmittance 

Post reservoir 
turbidity, 

pH and FAC 
(FACE) 



Whakatāne Water Supply - Water Safety Plan (Version 6.04) 
 

PAGE | 15 

7 Barriers to Contamination & Critical Points 

7.1 BARRIERS TO CONTAMINATION 
7.1.1 Stop contamination of raw water 

Source protected from contamination: Catchment risk assessments are carried out to identify activities in the catchment, 
with ongoing monitoring of activities also conducted.  

7.1.2 Remove particles from the water  

Coagulation and Sedimentation: The treatment plant uses the addition of coagulants to stabilise and flocculate 
contaminants to enable settling and filtration of the water removing microbiological organisms, organic material and 
suspended solids. Powdered activated carbon is also added to remove cyanotoxins and volatile organics which may 
produce odours. This process step provides a barrier to protozoan, particulate and cyanotoxins contamination. 

Filtration: The treatment plant uses rapid gravity sand filters to remove remaining filterable material such as organic 
matter, suspended solids and microbiological organisms after coagulation and sedimentation. It also removes powdered 
activated carbon which has been added to remove cyanotoxins and volatile organics. This process step provides a barrier 
to contamination. 

7.1.3 Kills germs in the water 

Chlorination: The treatment plant uses chlorination to disinfect the water of non-protozoan microbiological organisms. 
As there is at least 30 minutes contact period before the chlorinated water is distributed to consumers, this provides a 
barrier to bacterial and viral contamination. 

UV Disinfection: UV reactors inactivate bacteria, viruses and protozoa. This provides a barrier to microbiological 
contamination. 

7.1.4 Prevention of recontamination after treatment 

Storage Reservoirs: The reservoirs are covered to prevent unauthorised access, ingress of rainwater or contaminants, 
and to exclude birds and vermin. The following measures contribute to provision of a partial barrier against 
recontamination of water following treatment. 

Reticulation: The following measures contribute to provision of a barrier against recontamination of water following 
treatment: 

 Chlorine dosing is set at a level to ensure it is available to protect the water against microbiological 
contamination throughout the storage and reticulation. 

 Hygiene procedures are documented and followed for all distribution system maintenance. 
 Operators are trained and experienced. 
 All new and replacement connections in Whakatāne have a minimum of a single untestable check valve installed 

at the boundary. 

  



Whakatāne Water Supply - Water Safety Plan (Version 6.04) 
 

PAGE | 16 

7.2 CRITICAL POINTS 
Table 2. Critical Points 

Critical Point Description 

Intake pumps Three pumps operation in duty/standby arrangement, total pump 
failure means eventual loss of supply 

Silt trap Failure may result in water of poorer quality passing through to the 
clarifiers 

Coagulation, flocculation and 
sedimentation 

Failure will result in reduced protozoa removal and less effective 
treatment in filters 

Filtration Failure will result in reduced particulate and protozoa removal 

Chlorine Failure or low dose will result in failure to control bacterial and viral 
contaminants 

Overdosing may exceed chemical MAV 

Lime dosing Failure or low dose will result in pH unsuitable for effective chlorine 
disinfection and coagulation. 

UV disinfection Failure will result in reduced microbiological (including protozoa) 
inactivation 

High Lift Pumps Failure will result in loss of supply 

Treated water storage Possible point for microbiological recontamination 

Distribution system connections Possible access point for contamination due to backflow 

7.3 CRITICAL CONTROL POINTS 

In response to direction from the Havelock North inquiry (Stage 2), the Ministry of Health released advice to the water 
industry (via Water NZ) regarding the inclusion of critical control points (CCPs) and process control summaries in WSPs. 

As per this advice, WDC has developed a specific document (Water Supplies CCPs & Process Control Summaries) that 
identifies CCPs applicable to the Whakatāne Water Supply. This document holds the CCPs and Process Control Summaries 
related to all WDC water supplies. The applicable sections within this document have been included as an appendix to 
this WSP (Appendix A)  

The CCPs for the Whakatāne Water Supply have been determined by following available guidance material and limits 
determined based on manufacturer and DWSNZ requirements. The CCPs relating to this WSP will be reviewed upon the 
installation and optimisation of the any future water treatment plant upgrades (as referred to in the Improvement Plan 
section). 

  



Whakatāne Water Supply - Water Safety Plan (Version 6.04) 
 

PAGE | 17 

8 Summary of DWSNZ Compliance 
Table 3. Summary of Compliance with DWSNZ 